hi Mini Excavator 25jx Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-25j x-parts-catal og/

MEMO

Thisisthe cut pages sample. Download all 202 page(s) at: M anualPlace.com



http://manualplace.com/product/ihi-mini-excavator-25jx-parts-catalog/

PARTS CATALOG

25JX
MIHI ENGAVATOR

EEEEEEEE BWOO00O01 ~

IHI

Jo) | | RERBEARINS=%T

IHI Construction Machinery Limited

PUB.No.1




IHI 25JX

INDE X = X
DESCRIPTION 4 PR SHEET No. |PAGE
LOWER MACHINE ; TERREML
LOWER MACHINE ASS'Y TR BERALT 1- 1 []| =2
CRAWLER SHOE ASS'Y ro—35  va—fii 1-2 []J| s
CRAWLER SHOE ADJ. DEVICE sya-3 va—PsE 1-3 []| s
FRONT IDLER ASS'Y 7oy TA KIHT 1-4 []J| 10
LOWER ROLLER ASS'Y v - o—SH 1-5 []]| 12
UPPER ROLLER ASS'Y 7ys8 m—SHL 1-6 []| 14
LOWER TRACTION PIPING ASS'Y EBEATRCE AN 1- 7 []| 1.
TURNTABLE ; —vF—TI;
TURNTABLE & 5 — 25 =T VREHRINT ) v ZHA5T 2- 1 []] =20
SWING BEARING ASS'Y
SWING DRIVE DEVICE ; heE5EEH3L & ;
SWING DRIVE DEVICE Bl 3- 1 []]| 24
HYDRAULIC PIPING ; MERE ;
RETURN & SUCTION PIPING ASS'Y Yy — VR Y T2 EUEM a- 1 []]| =8
SWING & TRACTION PIPING ASS'Y BRI B E { TRLE AT a- 2 []] =0
PUMP DISCHARGE A T a- 3 []| =2
& BOOM SWING PIPING ASS'Y BT =5 ZA v/ RUEM |
CONTROL PIPING ASS'Y TR 4a- 4 []| 34
CONTROL PIPING ASS'Y RE AL 4- 4 38
(A~D & A-B-+G CHANGE) (A~DJ A - B - GUIHY)
CONTROL PIPING ASS'Y i [ Tee =g i RYA 4- 4 42
(A+F CHANGE) (A - F )

IHI Construction Machinery Limited REV No©



IHI 25JX

INDE X = R
DESCRIPTION % i SHEET No. |PAGE
HYDRAULIC INSTRUMENT ; HEES
TRACTION MOTOR ASS'Y EITE— S 43 5- 1 [ ]| 46
SWING MOTOR ASS'Y HiElEl € — 5 4157 s- 2 []]| 0
ROTARY JOINT ASS'Y -5y Yad I 5- 3 [ ]| o4
CONTROL VALVE ASS'Y v bo— SVTHL s- 4 []]| 56
REMOTE CONTROL VALVE ASS'Y V&I SLTHI 5-5 [ ]| 62
REMOTE CONTROL VALVE ASS'Y Y& SSLTHIT 5- 5 64
(FOR A B CHANGE) (A - YD)
HYDRAULIC OIL TANK ASS'Y {EBhit1s > 2 A s-6 [ ]| 66
OIL PUMP ASS'Y AN R THL 5- 7 []| es8
BOOM CYLINDER ASS'Y T—L vy vy s-8 [ ]| 72
ARM CYLINDER ASS'Y T YU ST 5-9 []]| 76
BUCKET CYLINDER ASS'Y AN 4 Vs s-10 [ ]| 78
BOOM SWING CYLINDER ASS'Y =L RAVY Y SR 5-11 [ ]| 80
BLADE CYLINDER ASS'Y PetR > U o R s-12 [ ]| 82
MULTIPLE VALVE ASS'Y 2LF SLTHIL 5-13 [ ]| 84
(FOR A~D CHANGE) (A~D Yl
MULTIPLE VALVE ASS'Y < VF L TR 5-13 86
(FOR A -B-G CHANGE) (A - B - GUIHH)
MULTIPLE VALVE ASS'Y 2 F L TR 5- 13 88
(FOR A+F CHANGE) (A« FUl)
OPERATING CONTROLS ; EIRIRIFRIR
TRACTION LEVER ASS'Y FEFT LS —H3 6- 1 []]| 92
CONTROL LEVER ASS'Y v ha—L LoS—4lir 6- 2 [ ]| 96
BLADE & BOOM SWING BEHRR 7 — 5 21422 6- 3 [ ]| 98
CONTROL ASS'Y 2> b LAl
ENGINE CONTROL ASS'Y IvYy 3y ho—)Ur 6- 4 [ ]| 100
ENGINE CONTROL ASS'Y TyYy 3y ho— Ul 6- 4 102
(FOR DECELERATION) (5 VHD)
LEVER LOCK ASS'Y L= @y g4 6- 5 [ ]| 106
POWER UNIT ; IND— A=y b
ENGINE & ACCESSORIES IYIURT I 7- 1 [ ]| 1o
AIR CLEANER & MUFFLER ASS'Y I7— ) —FKRT7 I 7- 2 [ ]| 114
OIL PUMP DRIVE DEVICE AN TR 7-3 [ ]| 1s
FUEL TANK & PIPING ASS'Y LS o BT 7- 4 []| us
- 2 -
IHI Construction Machinery Limited REV No©®



IHI 25JX

| NDE X =] xR
DESCRIPTION & R SHEET No. |PAGE
CAB & RELATED PARTS; * v TBAfRERR ;
COVER ASS'Y A ik 8- 1 [ ]| 122
NOISE ABSORBENT ASS'Y R 8- 2 [ ]| 126
CANOPY ASS'Y F v ) AT 8- 3 []| 128
CANOPY ASS'Y (FOR TOPS) ¥y /) ML (TOPS) 8- 3 130
OPERATOR SEAT & ARL—% v—bRk 8- 4 []]| 132
SWING LOCK ASS'Y figlo v 7 43
COUNTER WEIGHT ASS'Y P2 ES AN s 8- 5 [ ]| 134
NAME PLATE ASS'Y F—L FL— ML 8- 6 [ || 136
NAME PLATE ASS'Y (FOR ENGLISH) | #—4 L= M (X 8- 6 138
NAME PLATE ASS'Y (FOR ITALIAN) | %)=L 7L— M (147 8- 6 142
NAME PLATE ASSY (FOR FRENCH) | *—4 Fl— M (7522 8- 6 144
NAME PLATE ASS'Y (FOR DUTCH) F=b TU=MIDL (5 2558 8- 6 [D]| 148
ELECTRIC SYSTEM ; BRRH ;
ELECTRIC SYSTEM CESET) 9- 1 [ ]| 152
INSTRUMENT PANEL ASS'Y FHES AT 9- 2 []| 156
TOOLS & ACCESSORIES ; ITEXRKE® ;
TOOLS & ACCESSORIES T ERHTESS 10- 1 []]| 160
HOE ATTACHMENT ; K= FIYFXUL,
HOE ATTACHMENT ASS'Y A= Ty FA Y M 11-1 []]| 164
BOOM SWING ASS'Y T—b A VTR 11- 2 [ ]| 168
HOE BUCKET ASS'Y A= Sy M 11-3 []| 170
HOE ATTACHMENT PIPING ASS'Y w— Ty F Ay MEEHL -4 []| 172
BLADE ATTACHMENT ; BERT S v FA U
BLADE ATTACHMENT ASS'Y P AR A 31 12- 1 []]| 178
BLADE PIPING ASS'Y PEE AR AT 12- 2 []]| 178
— 3 —_
[ ] [ ° °
THI Construction Machinery Limited REV No©



IHI 25J4X

I NDE X =] x
DESCRIPTION % PR SHEET No. |PAGE
OPTION SPECIFICATION ; R RILHR |
SPARE PORT PIPING ASS'Y Pl — NEEEHL 15- 1 []| 182
POWER PORT PIPING ASS'Y /7= = MECEALY 15- 2 [ ]| 186
OPERATOR ROOM ASS'Y (1) AT (1) 15- 3 [ ]| 19
OPERATOR ROOM ASS'Y (2) AL (2) 15- 4 [ ]| 19
CAR HEATER ASS'Y #— b — FHL 15- 5 [ ]| 200
NAME PLATE ASS'Y (FOR CABIN) F— LT L= M Gy B V) 15- 6 [ ]| 202
NAME PLATE ASSY (FOR ENGLISH) | #—L7L— ML G&0 15— 6 206
NAME PLATE ASSY (FOR ITALIAN) | & —L7L— MY (15 75 15— 6 210
NAME PLATE ASSY (FOR FRENCH) | #—47L— MiYL (75> 23E) 15— 6 214
NAME PLATE ASSY (FOR DUTCH) A= LT U= ML (5 v 53 15- 6 [D]| 218
PARTS INDEX ; EBAESIRFKS] ;
ENGINE PARTS CATALOG ; IVUY K=y hyol;
— 4 —_
(] [] [] []
IHI Construction Machinery Limited REV No @



SECTION 1

LOWER MACHINE

T &R #

Jo) | @R INS=%t

IHI Construction Machinery Limited



08-025JX-010100-0

IHI S ].

LOWER MACHINE ASS'Y REV. No . @
MODEL 25JX -9- SHEET No.1-1




IHI

MODEL 25JX

LOWER MACHINE ASS'Y

_3_

REV. No. @

SHEET No.1—1

RHEES| 8 & & 5 B i % ol B\ HRHE E H 5 #® f £
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
TFEBBRAR L
0 X % % x x x x x | Lower Machine Ass'y 1 BWO000001~
dh u—5 Ya-—
1 0653 708 UA | *Shoe, Rubber Crawler 2 BW000001~
so—35 va—#lir
1-1 #0653 766 UA | *Shoe Ass'y, Crawler (Steel) 2 BWO000001~ Sh. No. 1 -2
a7— 7V—AL
2 AD200 006 00 | *Frame, Lower 1 BWO000001~
HIN—
3 4460 756 00 * Cover 1 BWO000001~
BRI b (LW, FWHD
4 0517 080 12 * Bolt, Treatment (W, /L.W, F.W) 2 BWO000001~ M8 x 12
757
5 0690 201 09 * Plug 12 BWO000001~
Ty A=
6 4461 717 00 * Cover, Under 1 BW000001~
MR b (LW, FWH #E)
7 0518 100 20 * Bolt, Treatment (W,/L.W, F.W) 12 BW000001~ M10x 20 P=1.25
HN—
8 4457 705 00 * Cover 1 BWO000001~
H N —
9 4457 706 00 | *Cover 1 BWO000001~
HIN—
10 4453 385 00 * Cover 1 BWO000001~
IRV b
11 0555 120 25 * Bolt, Treatment 18 BW000001~ M12 x 25
IR S
12 0595 120 00 * Washer, Treatment 18 BWO000001~ M12
HIN—
13 4453 386 00 * Cover 1 BW000001~
FTE— 7451
14 #0781 100 UA | *Motor Ass'y, Traction 2 BWO000001~ Sh. No. 5-1
KSs47 ZFTakb v b
15 4234 563 00 * Sprocket, Drive 2 BWO000001~
“U" Kb
16 4003 079 00 % Bolt, “U” 4 BWO000001~
TS o—S437
17 #F300 005 00 | *xRoller Ass'y, Upper 2 BWO000001~ Sh. No. 1 -6
IR b (75 2 OfF)
18 0457 120 30 * Bolt, Treatment (W, Flange) 18 BWO000001~ M12 x 30
BSNIRRE S
19 0595 120 00 * Washer, Treatment 8 BWO000001~ Mi12
BWEES v b (GHE)
20 0535 120 00 * Nut, Treatment 8 BWO000001~ M12 P=1.25
o7— wo-—SfiiL
21 #5301 134 00 *Roller Ass'y, Lower 6 BWO000001~ Sh. No. 1 -5
HIERES
22 0595 160 00 * *x Washer, Treatment 12 BWO000001~ M16
AR )L b
23 0555 160 30 | * *Bolt, Treatment 12 BW000001~ M6 x 30
Ya— HAK F)
24 4475 587 00 * Guide, Shoe (R.H.) 2 BWO000001~
Ya— HAF (&)
25 4475 586 00 * Guide, Shoe (L.H.) 2 BWO000001~
HINTRRE S
26 0595 120 00 * Washer, Treatment 12 BWO000001~ Mi12
BIAERAR )L b
27 0555 120 35 * Bolt, Treatment 12 BW000001~ M12 x 35
PN
28 D007 012 00 | *Shim 4 BWO000001~ t=23
ENIRRES
29 4006 578 00 * Washer, Treatment 10 BWO000001~
DN
30 4007 565 00 * Shim 4 BW000001~ t=30
DN
31 4007 566 00 * Shim 4 BW000001~ t=45
N OTE




RHES| & & & § il ot -2 | B|EMRME & H 5 B ] E
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
BILIRES
32 4006 602 00 * Washer, Treatment 2 BW000001~

& =

N OTE
THI

LOWER MACHINE ASS'Y REV. No. @
MODEL 25JX — 4 — SHEET No.1—1




08-025X-010200-0
MODEL 25JX




RuES| B & & 5 B o F o EB|EER#HE B A 5 # 1 E
KEY No.| PART No DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
su—35 va—#ir
0 0653 766 UA | Shoe Ass'y, Crawler (For Rubber Pad) (2) BWO000001~ £ = 300mm
FSws va— arFTY—+
1 0653 766 92 * Complete, Track Shoe 37 BW000001~ £ = 300mm
Ty y
2 0653 048 06 | * *Bushing 1 BWO000001~
RRY Ya— AYTY—}
3 0653 766 93 * Complete, Master Shoe 1 BWO000001~ £ = 300mm
Ty
4 0653 048 06 | * * Bushing 1 BWO000001~
ayy EV
5 0653 082 04 * Pin, Cotter 1 BWO000001~
FSws EY
6 0653 048 07 | *Pin, Track 37 BWO000001~
<Ay Ev
7 0653 082 03 | *Pin, Master 1 BW000001~
N OTE

IHI

MODEL 25JX

y0—-5 Ta—#i1
CRAWLER SHOE ASS'Y

-7 —

H

SHEET No. 1 —2




08-025X-010300-0

IHI

MODEL 25JX

78— Y1 —iREEE
CRAWLER SHOE ADJ. DEVICE

EEEEEEEE




REES| 8 = & 5 i i E2 Bo|% BRERME & B 5 B f %
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
Sy =2 Y UFHIL
0 F300 111 00 | Cylinder Ass'y, Grease 2 BW000001~
TYV—2 Yy
1 4514 545 00 * Cylinder, Grease 1 BWO000001~
‘0" Yvs
2 0760 710 42 *Ring, “O” 1 BWO000001~ P40 - 90B
Ny dTw7T yvi
3 0762 120 42 *xRing, Back — up 1 BWO000001~ P40 - T2
EXbY
4 4515 508 00 * Piston 1 BWO000001~
Frvy NSVT
5 0753 2656 UA | *Valve, Check 1 BW000001~
A7y vy az=y MESL (T4 Ya—HD
10 F300 110 02 | Unit Ass'y, Spring (For Rubber Shoe) 2 BW000001~
27 vy azy MY @2 a—H)
10-1 F300 110 01 Unit Ass'y, Spring (For Steel Shoe) 2 BWO000001~
TZv AL HIb
11 4004 161 00 * Bolt, Adjusting 1 BW000001~
2TV S YF—F
12 4485 514 00 * Retainer, Spring 1 BWO000001~
AR—Y (Th va—H)
13 4040 859 01 x Spacer (For Rubber Shoe) 1 BWO000001~
ATy T
14 4170 177 00 * Spring 1 BW000001~
ATy VT YF—F
15 4485 513 00 * Retainer, Spring 1 BWO000001~
NEF b
16 0580 160 00 * Nut, Hex. 1 BW000001~ M16
7orh T4 KNS
20 xF300 112 00 | Idler Ass'y, Front 2 BWO000001~
Javbh 7TAKSHY (T4 Ya—H)
21 #5301 082 00 *Idler Ass'y, Front (For Rubber Shoe) 1 BW000001~ Sh. No. 1 -4
Jarvhk TAKRSHETL Pa—H)
21 -1 #5301 004 00 *Idler Ass'y, Front (For Steel Shoe) 1 BWO000001~ Sh. No. 1 -4
22 0595 100 00 * Washer, Treatment 4 BWO000001~ M10
BAUREXRIL N (TLH Y a—H)
23 0513 100 60 * Bolt, Treatment (For Rubber Shoe) 4 BWO000001~ MI10 X 60
HERIL b (k2 —H)
23-1 0513 100 35 * Bolt, Treatment (For Steel Shoe) 4 BWO000001~ M10 x 35
AR—=H% (TLh va—H)
24 4040 504 00 x Spacer (For Rubber Shoe) 2 BWO000001~
b E=
N OTE

IHI

MODEL 25JX

H0—35 a.—EREE
CRAWLER SHOE ADJ. DEVICE
— 9 p—

REV. No. @

SHEET No.1—3




1

\@ 6 5 4

08-025X-010400-0

IHI JAY N T4 KSHET

FRONT IDLER ASS'Y REV. No . @
MODEL 25JX -10- SHEET No.1 -4




REES| 88 @& & 5 & LT % OB B|EBRHE & B 5 B fii E
KEY No.|] PART No. DESCRIPTTION Q'TY|CHAN.,| SERIAL No. REMARKS
7aovh TARSHY (T4 Ya—HD)
0 x5301 082 00 | Idler Ass'y, Front (For Rubber Shoe) (2) BWO000001~
Jorvh TARSHI 2 a—-H)
0-1 x5301 004 00 | Idler Ass'y, Front (For Steel Shoe) 2) BWO000001~
27y vy Ev
1 0494 651 70 * Pin, Spring 2 BWO000001~ ¢ 10 X 70
X7V >y Jovy
2 4420 732 00 * Block, Bearing 2 BWO000001~
BES
3 4006 276 00 * Washer 2 BWO000001~
v—Jb
4 0761 731 40 * Seal 2 BWO000001~
AFyT Yy
5 0493 500 80 | *Ring, Snap 2 BW000001~ ¢ 80
A= X7y
6 0630 630 70 | *Bearing, Ball 2 BW000001~ #6307
Jarybh FAKRS (TLH va—-H)
7 4236 562 00 xIdler, Front (For Rubber Shoe) 1 BWO000001~
Jorb FAKRS &va—H)
7-1 4236 525 00 x Idler, Front (For Steel Shoe) 1 BWO000001~
75
8 0710 201 01 * Plug 1 BWO000001~ ST-PA-1/8
PR
9 4220 516 00 * Shaft 1 BWO000001~
B &
N OTE

IHI

MODEL 25JX

JO0Yh 74 NSHEI
FRONT IDLER ASS'Y

REV. No. @

SHEET No.1— 4




/
:
/

8

10
9
08-025X-010500-0

IHI ov- O-5#@T

LOWER ROLLER ASS'Y REV. No . @
MODEL 25JX “12- SHEET No.1-5




RHUES| 8 & & 5 & i % o3 B|EHRME & B 5 B fif £
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN. SERIAL No. REMARKS
o7 — o-—J#li
0 5301 134 00 | Roller Ass'y, Lower (6) BWO000001~
o—3 A5—
1 4042 238 00 * Collar, Roller 2 BWO000001~
aadi%
2 0761 730 12 * Seal 2 -BW000001~
2Fv T Yoy
3 0493 500 62 * Ring, Snap 2 BWO000001~ ¢ 62
7Y o7
4 0630 620 60 * Bearing 2 BWO000001~ # 6206
755
5 0710 201 01 * Plug 1 BWO000001~ ST-PA-1/8
HAK v—3
6 Y4031 329 00 * Roller, Guide 1 BWO000001~ 5301 134 00
Yy 7 b
7 4220 517 00 * Shaft 1 BWO000001~
b A
8 0494 608 10 * Pin, Spring 1 BWO000001~ $5x10
SRR b
9 0555 160 30 | Bolt, Treatment 2) BWO000001~ M16 x 30
10 0595 160 00 | Washer, Treatment 2) BWO000001~ M16
N OTE

IHI

MODEL 25JX

07— O-—-3#i

LOWER ROLLER ASS'Y

REV. No. @

SHEET No.1—5




EEEEEEEEEEEEEEEEEEEEEEEE




hi Mini Excavator 25jx Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-25j x-parts-catal og/

IHI

This isthé"&ﬁ%aﬁgéﬂmple Download all 202 page(s) at"M&ntal Place.com

UPPER ROLLER ASS'Y

REES| 8 & & 5 & o 2 OB BEMHE & H 5 B i £
KEY No.| PART No. DESCRIPTTION Q' TY|CHAN.,, SERIAL No. REMARKS
VAZANN =Rl 2 i hYA
0 F300 005 00 | Roller Ass'y, Upper 2) BWO000001~
Ty
1 4006 214 00 * Washer 1 BWO000001~
=
2 0761 690 23 * Seal 1 BWO000001~
2RFwT Yo
3 0493 500 62 *Ring, Snap 1 BW000001~ ¢ 62
7Yy
4 0630 600 70 * Bearing 2 BW000001~ # 6007
o—3 Y+ 7 b
5 4220 508 00 * Shaft, Roller 1 BWO000001~
o—3
6 ¥¢D031 001 00 | *Roller 1 BWO000001~ F300 005 00
“U" H b
7 4003 079 00 | Bolt, “U" (2) BWO000001~
HMIPRE S
8 0595 120 00 | Washer, Treatment 4) BWO000001~ M12
VLIRS v b (HIED
9 0535 120 00 | Nut, Treatment 4) BW000001~ Mi12 P=125
& =
N OTE

REV. No. @

SHEET No.1— 6



http://manualplace.com/product/ihi-mini-excavator-25jx-parts-catalog/

